SPARE PARTS CATALOGUE
: HUSQVARNA

Spare Parts List



SPARE PARTS LIST






REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349191 MUFFLER 1
MUFFLER GASKET -

2 599349165 GASKET MULTIPACK: 10 1

3 599349195 NUT GB/T6170: M8 1

4 599349230 STUD TO40-MB =113~

MULTIPACK: 2 !



HH 196 MP { HH 1960B / HH 196
CYLINDER HEAD ASSY




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 509349135 CYLINDER COVER CYLINDER HEAD COVERKIT 1

2 300000002 DUMMY PART GB/T 16674 1:M61=14 1
CYLINDER HEAD COVER

3 509349162 GASKET e 1

4 599349139 CYLNDER HEAD KIT 1

5 900000002 DUMMY PART GB/T 16674 1M61=14 1
CYLINDER HEAD GASKET -

6 Dt G/ASKET FORENGINE: 529830901

6 539349166 GASKET CYLNDER HEAD GASKET 1

7 N LOCATONN- MULTRACK

8 590844201 SPARK PLUG HQT-7 1

9 509349245 VALVE KT 1

10 509349247 VALVE KT ROCKER ARM KIT 1

1 529458501 PLATE PUSHROD GUDEPLATE 1

2 539349215 PUSHROD PUSH ROD SET 1
T040: M8 (=34 -

13 599349231 STUD e 1
T040: M6 L=113-

14 599349230 STUD e 1

15 599349144 DEFLECTOR AR DEFLECTOR KIT 1

16 900000002 DUMMY PART GB/T 16674.1:M6 L=14 1



HH 196 MP { HH 1960B / HH 196
PISTON & CRANKSHAFT




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349207 PISTON RING SET 1
1 529834201 PISTONRING FOR ENGINE: 529830901 1
2 599349203 PISTON ASSY 1
2 529834301 PISTON ASSY FORENGINE: 529830901 1
3 599349114 CONNECTING ROD 1
4 599349131 CRANKSHAFT 1
5 599349190 KEY MULTIPACK: 10 1
6 599349189 KEY MULTIPACK: 10 1
7 599349099 CAMSHAFT KIT 1
8 599349090 BALL BEARING 1
9 599349344 BOLT T549: 5/16-24UNF L=25 1



HH 196 MP { HH 1960B / HH 196
CARBURETTOR & AIR FILTER

C

@ '

[ ) PO

LV

T !




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349177 GASKETKIT CARBURETTOR GASKET KIT

2 599349105 CARBURETTOR FOR ENGINE: 970505401 1

2 599349106 CARBURETTOR FOR ENGINE: 970505301 1

3 599349082 AR FILTER ASSY FORENGINE: 970505301 1

3 599349083 AR FILTER ASSY FORENGINE: 970505401 1

3 529834501 AIRFILTER ASSY FOR ENGINE: 529830901 1
ELEMENT - FOR ENGINE:

4 599349079 ARRFILTER 970505301 1
ELEMENT - FOR ENGINE:

4 599349080 AIRFILTER 970505401 1

5 599349346 NUT GB/T6177.1:M6 1
TO40:M6L=113 -

6 599349230 STUD MULTIPACK. 2 1

7 529878501 REPAIRKIT CARBURETTOR REPAIR KIT 1



HH 196 MP { HH 1960B / HH 196
FLYWHEEL & IGNITION MODULE

5A /5B /5C




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 508684558 SFAL OIL SEAL 1

2 599349150 FIYWHEEL 1

3 509349186 IMPELLER 1

4 599349194 NUT T040 M14x15 1

5 599349225 STARTER ASSY FOR ENGINE: 970505401 1

6 539349228 STARTER HANDLE ASSY 1
FOR ENGINE: 970505301,

6 509349226 STARTERASSY poREnent 1

7 900000002 DUMMY PART GB/T 166741 M61=12 1

8 900000002 DUMMY PART GB/T166741M6L=12 1
STOP SWITCH - FOR ENGINE:

9 509349234 SWITCH A 1

10 599349342 BOLT GB/T 16674 LMBL=10 1

1 599349182 IGNITION COIL 1
STOP SWITCH - FOR ENGINE:

1 599349235 SWITCH e A

2 599349094 BOLT GB/T 16674 LM61=25 1
SIDE PLATE - FOR ENGINE:

13 509349211 PLATE A 1
SIDE PLATE - FOR ENGINE

13 el 't 970505301,529830901  ©

14 900000002 DUNMY PART GB/T 16674 1M61=12 1
OIL LEVEL SENSOR - FOR

15 509349220 SENSOR N Srono T 1

16 900000002 DUNMY PART GB/T 16674 LM6L=12 1
OIL LEVEL SENSOR - FOR

17 599349219 SENSOR S oo 1

18 300000002 DUNMY PART GB/T 166741 M6 =12 1

o —— LEAF VALVE LMIT PLATE -

FOR ENGINE: 970505301



HH 196 MP { HH 1960B / HH 196
GOVERNOR

E




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349123 CRANKCASE FOR ENGINE: 970505401 1
2 598684558 SEAL OlL SEAL 1
FOR ENGINE: 970505301,
2 599349124 CRANKCASE 529830901 1
3 599349196 OIL PLUG 1
4 599349179 GEAR GOVERNOR GEAR 1
5 599349087 ARM SPEED REGULATING ARMKIT 1
6 599349241 THROTTLE HANDLE 1
6 529834601 THROTTLE HANDLE FOR ENGINE: 529830901 1
7 599349342 BOLT GB/T 16674.1:M6 L=10 1
8 599349237 THROTTLE ASSY 1
9 599349345 NUT GB/T6177.1:M6 1



HH 196 MP { HH 1960B / HH 196
CRANKCASE COVER




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349118 COVERKIT CRANKCASE COVER 1
2 598684558 SEAL OlL SEAL 1
3 900000002  DUMMY PART GB/T 16674.1:M8 L=32 1
4 599349147 DIPSTICK 1
5 599349164 GASKET CRANKCASE COVER GASKET 1
6 900000002 DUMMY PART GB/T 16674.1:M8 L=32 1
7 599349090 BALL BEARING 1



HH 196 MP { HH 1960B / HH 196
FUEL TANK




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349160 FUEL TANK ASSY 1
2 599349153 FUEL CAP 1
2 529832501 FUEL CAP FOR ENGINE: 529830901 1
3 599349157 FUEL SPOUT FORENGINE: 970505401 1
4 599349343 BOLT GB/T 16674.1:M6 L=28 1
5 599349358 GASKET MULTIPACK: 10 1
6 599349346 NUT GB/T6177.1:M6 1
7 599349352 TUBE 1
8 599349357 CLIP HOSE CLIP - MULTIPACK: 20 1
9 599349155  FUELFILTER FOR ENGINE: 970505301 1



